Il

. ] Tubos de Acero de México, 5.A.
m :mq-m Km 433.7 Carr. México-Veracruz
Via Xalapa
CERTIFIC DE PR BAS EN F RICA Nirab St arS Page] Pégina: (91697) Veracruz, Ver. México

(52) 229 989 1100 tel

06003563 1./ 4 (52) 229 989 1120 fax
Date/Dia:  09/02/2006

Customer / Cliente: PLESA ANAHUAC Y CIAS ’ S.A. DE C.V. Customer's Order / Cliente Orden - ftem N° Customer’s Reference | Referencia del diente Manufacturer’'s Works Order N / Confirmacién de Venta
085522/01
Manufacture Process / Procesa de fabricacion Preduct Type / Tipo de producto. Suiface / Superficie
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification /| Mormas o especificaciones Steel Grade / Grado de acero Ends ! Extremos. NORMAL BEVEL
API S5L/ASTM Al106/ASME SA106/ASTM A53 B/X42 PSLl BISELADO NORMAL
Dimensions / Dimensiones. Length / Longitud. Quantity / Cantidad 78 Pcs/pz Mominal Weight [ Peso Nominal
88.90 X 7.60 MM 6.00 / 6.50 MTS 15.24 KG/M
3 1/2 X 0.300 INCH 19.70 / 21.30 FT 10.25 LB/FT
| TENSILE TEST / ENSAYOS DE TENSION |
Specimen condition Specimen dimensions Test by e UTS. Y5,
Condicién de la probeta Dimensiones de la probeta temp Unit / Unidad Unit { Unidad f Elongation
Heal N® Sample N°] Ls Type Size Temp. KG/MM2 KG /M2 uTs Alargamiento
Colada N | Muestra N* Tipa On Tamanio de
mm ensayo Required/Requerido Required f Requerido Required % in 2 inches
Thin: Thin: i % =
Thiax: Thiax:
LMin: LMin: Max Qb
°C (LUEVS LMax: %
40188 502232 |C/B Rec L 18.83 x 7.55 TA 33.97 47,83 0.71 39.40
Ls: Location of the ple f L lizacion de la C/B: Body | Cuerpo R/U: Upset | Recalque Rec: Strip specimen f Rectangular
Cil: Round bar specimen / Cilindrica Ori: Orientation / Orientacion L: Longitudinal / Longitudinal T: Transverse [ Transversal
TA: Room Temperature | Temperatura Ambiente EUL: Extension Under Load Method UTS: Ultimate tensile strangth [ Resistencia Max: Maximum !/ Maximo
Obt: Obtained / Obtenido Y.S.: Yield strength / Fluencia LMin: Logitudinal Minimum | Minimo Longitudinal LMax: Longitudinal Maximum / Maximo Longitudinal
TMin: Transverse Mini ! Minimo Transversal THax: Ti Maxi [ Maximo Transversal Min: Minimum / Mini
This is io cerify that the products described hede in were manufaciured, sampled, lested, and/or i in wilh e and meets the requirements in &l respacts. This ale ks issued by a i system and it 15 vadid with slectronic signature. On the orignal cedificale the trade-mark groen colated

Tanaris’ is slamped. In casa the owner of the

This cerfificale is nof a declaration of origin nor may It e used a5 a declaratian of odgin

Este document cadifica gua los praductos descrilos agasl feron manufacturados, probades o inspeccionades de acusrdo con i3 espacilicacidn de relerentcia

ataface los comespondientes fequermientos.  Este i s amile Uy sisteTin i &5 vislido con firma elsctranica.  En =l cerificada erginal o logelips

Tenaris {varda} esid impreso an | al, ¢ 58 nace responsable per cuslower uso legal o indedido. Cualqueer alioraciin o feshcaciin ser sujeta ala ley.

Este carlificaco no s, ni puede sef usado, coma una declamcion de ongen

_ DICA 777 04 0

/




Tenaris

Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

CERTIFICADO DE PRUEBAS EN FABRICA

Number/Numero

Page / Pagina:

06003563 2/4

(91697) Veracruz, Ver. México
(52) 229 989 1100 tel
(52) 229 989 1120 fax

Date/Dia: 09/02/2006

Customer [ Cliente:

PLESA ANAHUAC Y CIAS,

S.A. DE C.V.

Customer’s Order / Cliente Orden - item N°

Customer’s Reference / Referencia del cliente

|Manufacturer's Works Order N° / Confirmacion de Venta

085522/01
Manufacture Process /. Proceso de fabricacion Product Type { Tipo de producto Surface { Superficie,
SERMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification / Mormas o especificaciones

API S5L/ASTM Al06/ASME SA106/ASTHM AS3

Steel Grade / Grado de acero

B/X42 PSL1

Ends / Extremos. NORMAL BEVEL
BISELADO NORMAL

Dimensions / Dimensiones
88.90 X 7.60 MM
3 1/2 X 0.300 INCH

Length / Longitud
6.00 / 6.50 MTS
19.70 / 21.30 FT

Quantity { Cantidad. 78 Pcs/pz

MNominal Weight/ Peso Nominal
15.24 RKG/M
10.25 LB/FT

HARDNESS TEST / ENSAYOS DE DUREZA

Superficial Hardness /

Dureza superficial.

External! Externa
Heat N* Sample Unit Unidad: BHN
Colada N* | Muestra N® Ls JReq. Min: Req, Max:
Result Resullado
40188 [502232 |c/B 1136
Ls: | ion of the iLo ion de la muestra Ci/B: Body / Cuerpo

Min: Minimum / Minimo

Max: Maximum / Maxi

RIU: Upset / Recalque

Req: Required / Requerido _

TECHNOLOGICAL TEST / ENSAYOS TECNOLOGICOS

Heat N Sample N* Flattening Test
Colada N° § Muestra N*
40188 |502232 |GOOD/BUENO
This s to cerify that the produrts described hers in were manufaciured. sampied, tested, andior inspectad in with the and meets tha reg in ai respects. Thes centficale is issued by a computanized system and it 15 valid with slectronic sicnature. On the osiginal cedificals the trada-mark green colored

Tenars' i stamped. In case the owner of the orgnal certificate wouid release a copy of it he must atest ils conformity 1o the originsl ane, taking upoan himsall the responsibdity for any unfawiil oc not sllowed use, Any allaration andior falsification wil se subjected 1o the law.
This cartificate is not a declaration of orgin nor may i be used a5 a declaraton of origin
Este documento cerific que los producios descrilos agqul husron . prok: WO insg

305 de acuerdo con |8 especilicacion de referencia y
Tenans (verde} sl Impreso en ls hoja. En caso de que e pasesdor ol carificado entregus una fatocpedn del mismo, debard garantizar & conformidad con ol
Este centificado no es, ni pueds ser usado, comao una declaracion de orgen.

lisfaca los comespondientes requenmientas.  Este corlificado ss emite mediante un sistema putar y @5 valido con fema slecirdnica.  En el certificado orginal el logolpo
. y 58 hate responsalie por cualquier Lso ilegal ¢ indabido. Cualquier alieracidn ywo falficacon sera sujeda 2 | ley.

_ DICA 777 04 0]




=
Tubos de Acero de México, S.A.
: - Km 433.7 Carr. México-Veracruz
Via Xalapa

CERTIFICADO DE PRUEBAS EN FABRICA Number/Numero Page / Pagina: Mwwwwww,ﬂwﬂ% ndﬁ.._ o~c M_Mn México

06003563 3/4 (52) 229 989 1120 fax
pate/Dia:  09/02/2006

Customer/ Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Custemer’s Order / Cliente Orden - llem N° Customer's Reference | Referencia del cliente Manufacturer's Works Order N® | Cenfirmacidn de Venla
085522/01
Manufacture Process / Proceso de fabricacion, Product Type ! Tipo de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE STIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Mormas o especificaciones Steel Grade / Grado de acero. Ends / Extremos. NORMAL BEVEL
API 5L/ASTM Al06/ASME SAl06/ASTM A53 B/X42 PSL1 BISELADO NORMAL
Dimensions / Dimensiones Length / Longitud. Cuantity / Cantidad. 78 Pcs \HvN {Mominal Weight / Peso Nominal
88.90 X 7.60 MM 6.00 / 6.50 MTS 15.24 KG/M
3 1/2 X 0.300 INCH 19.70 / 21.30 FT 10.25 LB/FT
CHEMICAL COMPOSITI OZl / COMPOSICION QUIMICA.
nc_.:mm«m.q:g_ % | nalzmcwwn_m.: 5
c Mn Si Cr Mo 5 P Ni v Cu Al Sn As Nb Ti Ca B N
X100 X 1000 X 10000
fHeat H Max
Colada Min
Sample N® P Max
Muestra N* Min
40188 H i3 108 26 <] 3 1.2 12 24 1 55 24 3 2 i E 2 16 1 32
502232 P 13 106 26 3 4 1 iz 24 3 60 26 4 2 1 3 13 1 30
502232 B 1z 106 26 3 4 L 13 23 1 57 25 3 1 1 z) 12 1 33
H: Heat / Colada P: Product { Producto _

SUPPLEMENTARY INFORMATION / INFORMACION SUPLEMENTARIA

FABRICADO POR SIDERCA

LA PRACTICA DE AFINO EN EL HORNO - CUCHARA INCLUYE UNA INYECCION FINAL DE UNA VARILLA DE SILICIURC DE CALCIO PARA OBTENER UNA FORMA GLOBULAR DE E
VENTUALES MICROINCLUSIONES.

MATERIAL LIBRE DE CONTAMINACION DE MERCURIO.

FABRICACION DE TUBO: LAMINADO EN CALIENTE ¥ SIN COSTURA.

CONTROL VISUAL Y DIMENSIONAL: SATISFACTORIO.

NO REPARADO POR SOLDADURA.

LA DUREZA CUMPLE CON LA NORMA NACE MR 01-75 ULTIMA EDICION.

Thes = 1o cerfity that the products described hera inwene manufactuned, samplad, tested, andior inspectad in wilhy thar sp i s and mials he reg Inall respacts, This ¢

iflcate is Bsued

Tenaris"1s slamped. In case the owner of the cartilicate would releass s copy of 11, s aftest its conlarmity Lo the onginal one. Eemg uoan hims » reesponability for any untawiul oo not al 3 Lse Any al

This carilicate is not a dedlaraton of crigin nor may It be used as & daclaration of odpin
Este docurmanto cerliica qua los producios descriles agui lesmn b e insg i da acunrdo con a especiflicacion d

Teraris {verda) estd impreso en ls

salisface los comespondientes requermientos,  Esle o

ojs. En caso de gue el posseder dol cerfificadn entrague una fotocopia del mismo, deberd garantkzar i confor con el ofiginal, ¥ 36 hace respensable per cualquier usa Begal o indebido

Esfe cerlificaco no &5, ni pueds ser usado. como una declaracion de arigen

_ CICA 777 04 0
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Tenaris

Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

CERTIFICADO DE PRUEBAS EN FABRICA Number/Namero Page / Pagina: e eraanuz, Var Mékieg

06003563 414 (52) 229 989 1120 fax
Date/Dia:  09/02/2006

Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order / Clignte Orden - llem N° Customer’s Reference | Referencia del cliente Manufacturer’s Works Order N° | Confirmacién de Venta

085522/01

Manufacture Process { Proceso de fabricacion. Product Type ! Tipo de producto. Surface / Superficie

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification ( Normas o especificaciones
API 5L/ASTM Al06/ASME SA106/ASTM AS53

Steel Grade / Grado de acero.

B/X42 PSL1l

Ends / Extremos. NORMAL BEVEL
BISELADO NORMAL

Dimensions / Dimensiones
88.90 X 7.60 MM
3 1/2 X 0.300 INCH

Length | Longitud.
6.00 / 6.50 MTS
19.70 /[ 21,30 FT

Quantity { Cantidad

78 Pcs/pz

Maminal Weight / Pese Nominal

15.24 RKG/M

10.25 LB/FT

SUPPLEMENTARY INFORMATION /

INFORMACION SUPLEMENTARIZ2

EDICION DE LA NORMA : ASME SA 106/01.

EDICION DE LA NORMA : ASME SA 53/01.

EDICION DE LA NORMA : NACE MR-01-75 ULTIMA EDICION
EDICION DE LA NORMA: API 5L, 43° Edition 2004.
EDICION DE LA NORMA: ASTM AS53/04a.

EDICION DE LA NORMA : ASTM Al06/04bL.

TRATAMIENTO TERMICO: DIRECTO DE LAMINACION.
CONTROL NO DESTRUCTIVO: SATISFACTCORIO.
METODO DE INSPECCION: E.M.I. (FULL LENGTH) LONG. (EXT.) NOTCH 5% (INT.) NOTCH 12.5%.

PROTECTOR EXTERNO: MC-PLASTICO CERRADO NO LEVANTABLE.

o DE 13

?,eco

Quality System Certified
N* 110950

L &; : &&%N

PRESION DE PRUEBA HIDRAULICA: 3000 PSI, 5 SEG
TAMSA REF: 591444
mmmﬁwﬂy TAMSA QUALITY DEPARTMENT SIGNATURE
X o MII..
m,_ QUASITY TEITCF ] cm%. CHIZF OF OUALITY C _, ATION CEFL
o DEPZ0 . \w i1 FESPOMSAHIE UJrNuquJ_J CER ACIOK DE Q%L
oyl CRi man

l!!l:l.)

L.b__.bﬁkﬂ. AVILA
RT

This & lo cedify that the products descrbed here in wen manufaciured. sampled, lested, and'or inspected in accordance with the spacification refe and meots tha i= 0 all respects. This ce

» respansitdily lor any unlawiul o ot all:

Tenars' is stam
his cedifical

d. I casa he own cedificate would refease 2 copy al (1. he must 2test s conlirmity 1o the anginal one, taking upon himsell

ot & dedlaralion of crgin or may it be usad as a declaration of o

Este documenta carifica que los producios descrtes aqu heeron manufacturados
Tenaris {varce ) ¢t impreso en 1s hoja. En caso de oue st poseador del carifics

ades yia inspecconades de acuerdo con fa espacificacion de refe

we una fotncooia del misme. debend gasanizar la conformidad con el ongital, ¢ Seiace responsabla por cualouiar Lso legal

Este ceriificada no & ni puede ser usado, coma ura declarmacion de'origen

& i issued by a computenzed syslem and il 15 vaiid with electronic sicnature
w6 Ay alleration andior faisificaton will be subjecied (o the kw

tiicado se amite medante un sistama Eomputanzada v as valido con fir

i, Cualquier alieracdn ywe fsficadon sech suata ala ley.

he onginzl certificale the rads.mark green colored

ica. En el cerificads crginal el logolipa

_ DICA 777 D40




